g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix A: Transmitter Output
Power
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gré RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

1.1 Channel Power, Total

NOTE 1: If applicable, the EIRP [W] =10 ” ((Channel Power [dBm] + Antenna Gain [dBi]) / 10 - 3), and the ERP [W] =
EIRP [W]/ 1.64.

NOTE 2: When the EUT is put into service, the practical maximum antenna gain may exceed the value as described
below, and if exceed, the combination of the practical output power and the practical antenna gain should
NOT exceed the required ERP/EIRP limit.

EUT Conf. Channel Power [dBm] Verdict
1L5M_B 18.54 Pass
1L5M _M 18.51 Pass
1L5M _T 18.49 Pass
1L10M_B 18.47 Pass
1L10M _M 18.51 Pass
1L10M_T 18.56 Pass
1U_B 18.62 Pass
1U_M 18.57 Pass
1U_T 18.51 Pass
2U_B 15.51,15.45 Pass
2U_M 15.48,15.50 Pass
2U_T 15.49,15.47 Pass
1U1L5M_B 15.61,15.50 Pass
1U1L5M_M 15.52,15.54 Pass
1UIL5M_T 15.53,15.44 Pass

1.2 Power Spectral Density

NOTE 1: If applicable, the EIRP [W/MHz] = 10 ” ((Power Spectral Density [dBm/MHz] + Antenna Gain [dBi]) / 10 - 3),
and the ERP [W/MHz] = EIRP [W/MHZz] / 1.64.
NOTE 2: When the EUT is putinto service, the practical maximum antenna gain may exceed the value as described
below, and if exceed, the combination of the practical output power and the practical antenna gain should
NOT exceed the required EIRP limit.
(Not applicable)

1.3 Peak-to-Average Ratio

EUT Conf. Peak-to-Average Ratio [dB] Verdict
1L5M_B 8.49 Pass

1L5M _M 8.53 Pass

1L5M T 8.43 Pass
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
EUT Conf. Peak-to-Average Ratio [dB] Verdict
1L10M_B 8.59 Pass

1L10M _M 8.62 Pass

1L10M T 8.49 Pass

1U_B 7.66 Pass

1U M 7.72 Pass

W T 7.72 Pass
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2 Test Plot

NOTE: Only the test plots for the measurements of Spectral Density and Peak-to-Average Ratio are supplied.

2.1 Peak-to-Average Ratio

2.11 1L5M_B

®

RBW 10 MHz

Ref 28.5 dBm * Att 15 dB AQT 6.25 ms

Offset 31 dp

CLRWR|

=1E-4
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2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

3DB
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NOF samples: 100000, Usable BW: 11.2MHz
Trace 1
Mean 18.79 dBm
Peak 30.44 dBm
Crest 11.66 dB
10 % 3.65 dB
1 % 6.73 dB
1% 8.49 dB
.01 % 9.74 dB
Nate-: 19 MAY 2016 165101
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

212 1L5M_M

®

Ref 28.5 dBm

RBW 10 MHz

* Att 15 dB AQT 6.25 ms

Ooffsket 31 dp

=1E-4

N

=1E-5

-

Center 881.5 MHz

2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Usable BW: 11.2MHz

Trace 1

EXT

Mean 18.76 dBm
Peak 30.57 dBm
Crest 11.81 dB
10 % 3.65 dB
1 % 6.76 dB
A 8.53 dB
01 % 9.74 dB
NDate:- 10 MAY 2016 16-53:21
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

213 15M_T

®

Ref 28.5 dBm

RBW 10 MHz

* Att 15 dB AQT 6.25 ms

Ooffsket

31 dp

~

=1E-4

\
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Center 891.5 MHz

2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples:

100000,

Usable BW: 11.2MHz

Trace 1

EXT

Mean 18.62 dBm
Peak 30.34 dBm
Crest 11.72 dB
10 % 3.65 dB
1 % 6.70 dB
A 8.43 dB
01 % 9.68 dB
Nate- 179 MAY 2016A 1TA-55-03
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214 1L10M _B

®

Ref 28.5 dBm

RBW 20 MHz

* Att 15 dB AQT 3.125 ms

Ooffsket 31 dp

S

=1E-4

=1E-5

=
\

Center 874 MHz

2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Usable BW: 23 .7MHz

Trace 1

EXT

Mean 18.47 dBm
Peak 30.37 dBm
Crest 11.90 dB
10 % 3.65 dB
1 % 6.73 dB
.18 8.59 dB
01 % 10.22 dB
Nate- 10 MAY 2016 16-57-39
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

215 1L10M _M

®

Ref 28.5 dBm

RBW 20 MHz

* Att 15 dB AQT 3.125 ms

Ooffsket 31 dp

=1E-4

=1E-5

=

Center 881.5 MHz

2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Usable BW: 23 .7MHz

Trace 1

EXT

Mean 18.51 dBm
Peak 30.20 dBm
Crest 11.70 dB
10 % 3.62 dB
1 % 6.73 dB
A 8.62 dB
01 % 9.94 dB
Nate- 179 MAY 2016A 1A-59-58
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HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916
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216 1L1OM _T

®

Ref 28.5 dBm

RBW 20 MHz

* Att 15 dB AQT 3.125 ms

Ooffsket 31 dp

\

=1E-4

\

=1E-5

\

Center 889 MHz

2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Usable BW: 23 .7MHz

Trace 1

EXT

Mean 18.61 dBm
Peak 28.48 dBm
Crest 9.87 dB
10 % 3.62 dB
1 % 6.76 dB
.18 8.49 dB
01 % 9.52 dB
Nate- 179 MAY 2016A 17-01-858
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Security Level: Public

217 1UB

®

Ref 51 dBm

RBW 10 MHz

* Att 15 dB AQT 6.25 ms

Ooffsket 31 dp

=1E-4

=1E-5

Center 871.4 MHz

2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Usable BW: 11.2MHz

Trace 1

EXT

Mean 18.86 dBm
Peak 26.84 dBm
Crest 7.99 dB
10 % 3.72 dB
1 % 6.79 dB
1% 7.66 dB
01 % 7.82 dB
Nate- 179 MAY 2016A 1TR-07-37
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

218 1UM

®

RBW 10 MHz

Ref 30 dBm * Att 15 dB AQT 6.25 ms
Of fset 31 d4dp

7 \\\\\\\\
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2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Usable BW: 11.2MHz

Trace 1

EXT

Mean 18.67 dBm
Peak 26.65 dBm
Crest 7.98 dB
10 % 3.69 dB
1 % 6.79 dB
1% 7.72 dB
01 % 7.88 dB
Nate- 179 MAY 2016A 1TR-1R-0A
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

219 1U_T

®

Ref 30 dBm

RBW 10 MHz

* Att 15 dB AQT 6.25 ms

Ooffsket 31 dp

=1E-4

=1E-5

Center 891.6 MHz

2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Usable BW: 11.2MHz

Trace 1

EXT

Mean 18.50 dBm
Peak 26.57 dBm
Crest 8.07 dB
10 % 3.72 dB
1 % 6.79 dB
1% 7.72 dB
01 % 7.88 dB
Nate- 179 MAY 2016A TR-21-22
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Appendix B: Bandwidth
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s% RF Test Report of pPRRU3916

Huawer FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

1.1 Occupied Bandwidth

EUT Conf. Occupied Bandwidth [MHz] Verdict
1L5M_B 4.495
1L5M _M 4.495
1L5M _T 4.495
1L10M_B 8.942
1L10M _M 8.942
1L10M_T 8.918
1U_B 4.150
UM 4.262
W T 4.262
1.2 Emission Bandwidth

EUT Conf. Emission Bandwidth, -20 dBc [MHz] | Emission Bandwidth, -26 dBc [MHz] Verdict
1L5M_B 4.747 -—-
1L5M _M 4.723 -
1L5M _T 4.723 -
1L10M_B 9.326
1L10M _M 9.326 -
1L1I0M_T 9.326 -
1U_B 4.679
1U_M 4.679 -
1U_T 4.679 -
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2 Test Plot

2.1 Occupied Bandwidth
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.1.2 1L5M_M

® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz —-45.98 dBm
Ref 23.5 dBm *Att 15 dB * SWT 1 s 877.750000000 MHz
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PDate: 19 MAY 2016 16:53:36
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FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.1.3

®

Nate-

1L5M_T
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Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

214 1L10M_B
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2.15 1L10M_M
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Security Level: Public

2.1.6 1L10M_T

® *RBW 100 kHz Marker 1 [T1 ]
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217 1UB

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz

1

3.75 dBm

Ref 30 dBm *Att 15 dB * SWT 500 ms 870.951282051 MHz
30 Offget 31 [aB oBW [4.150641026 MH=z
Temp [1 [T1 OHW]
— - 79 dBm
—20
8d9.332694308 MH=z
* Temp [2 [T1 OHW]
—10
! 873.483334333 MHz

| \

| |

| |

——-50

EXT

Center 871.4 MHz 1 MHz/ Span 10 MHz
Nate-: 19 MAY 2016 TR-0K-20
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218 1uMm
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219 1uUT

® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -49.76 dBm
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2.2 Emission Bandwidth(-26 dBc)

2.2.1 1L5M_B
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2.2.2 1L5M_M

® * RBW 50 kHz Marker 1 [T1 ]
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223 1L5M_T
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224 1L10M_B
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2.25 1L10M_M
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2.2.6 1L10M_T
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* VBW 300 kHz -0.00 dBm
Ref 23.5 dBm *Att 15 dB * SWT 1 s 889.456730769 MHz
Offget 31 |dB ndB [[T1] 24.00 dB
20 BW 9.326923077 MHz
Temp [1 [T1 ndB] [ a |
- —24d.16 dpml]SGL
10
* 844.336534462 MHz
LVL
o A 4 I
—_M\-m@.ﬁ?;'%élf),r;?ﬁ MH z
——-10
[T -20
" 2
EXT
3% Swe 1 /uf 1 \
3DB
B W] L\ww\,
ML
W
[T -50
[——-60
—-70
Center 889 MHz 1.5 MHz/ Span 15 MHz
Date: 19 MAY 2016 17:03:00
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

227 1UB

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 3.42

1

dBm
Ref 30 dBm *aAatt 15 dB * SWT 500 ms 870.101923077 MHz
30 Offdet 31 |aB nas  (fr1) 2d.00 am
BW 4.6794a84179 mu=z
Temp |1 [T1 ndB] [ A |
20
-24.63 dBm
B - 8do.06025d410 MHz
10 — -
LVL
1 -21.82 dBm
Ty 2y 3
MwﬂMM“V (LGP NWAN\M\ 3713.739744590 MH=z
| /#r \\
-0
’/\ \LZ
-—20 EXT
7 K 3DB

| |

—-60

-70

Center 871.4 MHz 1 MHz/ Span

Nate: 19 MAY 2016 18-09-30

10 MHz
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

228 1uUM

® *RBW 100 kHz Marker 1 [T1
* VBW 300 kHz 3.32

1

dBm
Ref 30 dBm *Att 15 dB * SWT 500 ms 882.537820513 MHz
30 Offget 31 [ae ndB ((T1] 2d.00 ds
BW 4.679481179 MHz
R T (A |
—20
-24.67 dBm
* 879 60254410 MHz
—10 —_— =
LVL
1 -24.24 dBm
WWWM 343.739744590 MH=z
. v
10 // \v
- 2o - = EXT
f K 3DB

| |

7 w\/\f"/ \\WM

——-50

—-60

-70

Center 881.4 MHz 1 MHz/ Span

Nate: 19 MAY 2016 18:17-48%

10

MHz
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

229 1UT

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 3.47 dBm
Ref 30 dBm *att 15 dB * SWT 500 ms 891.215384615 MHz
30 Offdet 31 |[am nde  ([T1] 2d.00 am
BW 4.679484179 MHz
Temp [1 [T1 ndB) [ A |
20
-24.06 aBm
B - 8d9.260254410 MHz
—10 4+ = +
LVL
1 -21.36 aBm
WWWWWMMW\ 3d3.939744590 MH=Z
—o ad Y
B /’ \
—-20 EXT
] 3DB

|

WW‘”J

——-50

—-60

-70

Center 891.6 MHz 1 MHz/

Nate: 19 MAY 2016 1R-23-34

Span 10

MHz
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix C: Band Edges Compliance
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

NOTE: The offset of measurement filter -3dB point may be considered when identifying the maximum emission for
e.g. the CDMA, WCDMA, WiMAX, LTE systems.

EUT Conf. Maximum Emission [dBm] Verdict
1L5M_B <-13 Pass

1L5M _T <-13 Pass

1L10M_B <-13 Pass

1L10M_T <-13 Pass

1U_B <-13 Pass

U T <-13 Pass
1U1L5M_B <-13 Pass
1UILSM_T <-13 Pass
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
2 Test Plot
2.1 1L5M_B
® * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz —-45.98 dBm
Re f 23.5 dBm * Att 15 dB * SWT 1 s 869.000000000 MHz
. Offget 31 |dB
[ » |

*—10

D1 -16 J¢Bm

——20
)/‘({ _—_—
sSwW £ 10

——-40 l(/
Y

[T -60

Center 869 MHz 200 kHz/ Span 2 MHz

NDate- 19 MAY 20164 1A-51-50
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su RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
22 1L5M_T
® * RBW 50 kHz Marker 1 [T1 1
* VBW 200 kHz —44 .35 dBm
Ref 23.5 dBm * Att 15 dB * SWT 1 s 894.000000000 MH=z
.. Offget 31 |dB
[ » |
!IHM o
B LVL

—-10

D1 -16 J¢Bm

--20
\1/\1\ EXT

30 5we 10 oft 10 W%M
3DB

0

——-50

—-60

—-70

Center 894 MHz 200 kHz/ Span 2 MHz

Nate: 19 MAY 2016 16:-55:51
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su RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
2.3 1L10M_B
® * RBW 100 kHz Marker 1 [T1 1
* VBW 300 kHz -—46.99 dBm
Ref 23.5 dBm * Att 15 dB * SWT 1 s 869.000000000 MH=z
.. Offget 31 |dB
[ » |

!IHM o

Va

7

D1 -16 J¢Bm

——20
ﬂv/ EXT
1
1 off C
—-4a0 NNM#MN

——-50

—-60

—-70

Center 869 MHz 200 kHz/ Span 2 MHz

Nate: 19 MAY 2016 16-58-27
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su RF Test Report of pPRRU3916

- -
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.4 1L10M T

®

Ref

23

.5 dBm

* RBW 100 kHz

* VBW 300 kHz

*Att 15 dB * SWT 1 s

Marker 1 [T1 ]
-44.25 dBm

894.000000000 MH=z

Of f

20

10

—-10

——20

—-40

——-50

—-60

—-70

D1 -16 J¢Bm

A

MAAAARAAARAAAN A AN

Center

894 MHz

Nate: 19 MAY 2016 17-02

200 kHz/

-4A

Span 2 MHz

EXT
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 300 kHz -40.35 dBm
Ref 30 dBm *Att 15 dB * SWT 500 ms 869.000000000 MH=z
30 Offget 31 |dB
—20
B -
—10
i WWV\W‘W’""W
. ,/“"M
D1 —-16 d{Bm /‘yl/ﬂ
——20 /
—-30
—-40
[T -50 v
[ —-60
-70
Center 869 MHz 200 kHz/ Span 2 MHz

Nate: 19 MAY 2016 1TR-10-32

EXT
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 300 kHz -40.15 dBm
Re £ 30 dBm *Att 15 dB * SWT 500 ms 894.000000000 MHz
30 Offget 31 |aB
—20
B -

10

——-10

D1 -16 d{dBm

——-20

—-30

——-40

——-50

—-60

-70

Center 894 MHz

Nate: 19 MAY 2016 1R-24-32

200 kHz/ Span 2 MHz

EXT
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.7 1UI1L5M_B

EXT

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 300 kHz —43.92 dBm
Ref 30 dBm *Att 15 dB * SWT 500 ms 869.000000000 MHz
30 Offget 31 |dB
20
B -
10
— 0
——-10
D1 —-16 diBm /V
—-20 /
—-30 /
——-40
Y
r Ak N ..M/
MG PR AT AT
[ —-60
-70
Center 869 MHz 200 kHz/ Span 2 MHz

Nate: 19 MAY 2016 1R-31-27
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.8 1UILSM_T

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 300 kHz -46.67 dBm
Re £ 30 dBm *Att 15 dB * SWT 500 ms 894.000000000 MHz
30 Offget 31 |aB
—20
B -

10

D1 -16 d{dBm \

5

—-30

——-40

——-50

—-60

-70

Center 894 MHz

Nate: 19 MAY 2016 1R-34-47

200 kHz/ Span

2 MHz

EXT
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix D: Spurious Emission at
Antenna Terminals
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g'é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

EUT Conf. Maximum Emission [dBm] Verdict
1L5M_B <-13 Pass
1L5M_M <-13 Pass
1L5M_ T <-13 Pass
1L10M_B <-13 Pass
1L10M_M <-13 Pass
1L10M_T <-13 Pass
1U_B <-13 Pass
1U_M <-13 Pass
1U_T <-13 Pass
1U1L5M_B <-13 Pass
1U1L5M_M <-13 Pass
1UILSM_T <-13 Pass
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2 Test Plot
@ *RBW 1 kHz Marker 1 [T1 1]
* VBW 3 kHz -57.73 dBm
Re £ 30 dBm * Att 20 dB * SWT 2 s 9.225961538 kHz
30 Offget 31 |dB
[ |
B -
—10
VL
—o
—-10
D1 -16 {iBm
—-20
3DB
—-30
[——40
——-50
I
T - . |
=70
Start 9 kHz 14.1 kHz/ Stop 150 kH=z

Nate: 271 _APR.

2016 17:58:06A
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 2.84 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 873.416426282 MHz
30 Offget 31 |aB
. [~ |
-
..
] v
y
—o
——-10
D1 -16 Bm
—-20
3DB
T -30
-—-40
L\fso I~y VIS A A A A p A PMAMA]
[—-60
-70
Start 150 kH=z 99.985 MHz/ Stop 1 GH=z
Nate- 21 APR 201A 17-50-13
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

/\% *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -36.07 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 11.205929487 GHz
30 Offget 31 |dB
—20
EREY, -
—10
—0
—-10
D1 -16 Bm
—-20
—-30
1
PRSPV ISRV
/Nf\/\,uv\,\m N PPN S \,VA.X\/M
- _ 4o
—-50
[--60
=70

Start 1 GHz

Nates: 12 MAY 2016 17:15-44

1.175 GHz/ Stop 12.75 GHz

SGL

LVL

EXT
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

2.2 1L5M_M

@ *RBW 1 kHz
* VBW 3 kHz

Ref 30 dBm *Att 20 dB * SWT 2 s

Marker 1 [T1 1]
-54.27 dBm

9.225961538 kHz

30 Offget 31 |dB

—20

10

——-10

D1 -16 Bm

—-20

——-30

—-4a0

-50

S ma

WALl

Start 9 kHz 14.1 kH=z/

NDate: 21 _APR.2016 18:32:00

Stop 150 kH=z

LVL

3DB
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 2.81 dBm

Re £ 30 dBm * Att 20 dB * SWT 2 s 881.428044872 MHz
30 Offget 31 |dB
20
B -
—10
1
Y
—o
—-10

D1 -16 Bm

—-20

T-30

F-40

——-50

[—-60

-70

Start 150 kHz 99.985 MHz/ Stop 1 GHz

NDate- 21 APR 201A 1TR-32-458

LVL

3DB
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

/\% «RBW 1 MHz Marker 1 [T1 ]
«VBW 3 MHz -36.07 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 10.377403846 GHz
30 Offget 31 |dB
—20
EREY, -
—10
—0
—-10
D1 -16 Bm
—-20
—-30
fff”\\-dﬂvnwwﬂf\Ath,x—umwu—ﬁu‘f\AJ\/wM-*ﬁw =TT T A N
W
—-50
[--60
=70
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Nates: 12 MAY 2016 17:176:113

SGL

LVL

EXT
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s" RF Test Report of pPRRU3916

- w . .
HuAawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
23 1L5M_T
® * RBW 1 kHz Marker 1 [T1 1
* VBW 3 kHz -59.60 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 9.903846154 kHz
30 offdget 31 |dB
. [~ |
*
R
o LVL
el
[—-10
D1 —-16 dJBm
——-20
3DB
[——-30
—-40
——-50

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Nate: 21 APR 20716 18-47-174
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 2.76 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 891.041987179 MHz

30 Offget 31 |dB

.. [~

10
LVL

——-10

D1 -16 Bm

—-20

3DB

T -30

F-40

—-50

[—-60

-70

Start 150 kHz 99.985 MHz/ Stop 1 GHz

NDate- 21 APR 201A 1R8-47-49
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

/\% «RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -36.10 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 10.377403846 GHz
30 Offget 31 |dB
—20
EREY, -
—10
—0
—-10
D1 -16 Bm
—-20
—-30
d//_‘\udJMVAVNNIMAWN“J\ru-h~f-fuﬂ/\/’f’\F” 7 "”“*"*J‘v~’“1vf~/“—~xf\
R 407
—-50
[--60
=70
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Nates: 12 MAY 2016 171641

SGL

LVL

EXT
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s" RF Test Report of pPRRU3916

- w . .
HuAawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
24 1L10M_B
® * RBW 1 kHz Marker 1 [T1 1
* VBW 3 kHz -58.67 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 10.355769231 kHz
30 offdget 31 |dB
. [~ |
B -
R
o LVL
el
[—-10
D1 —-16 dJBm
——-20
3DB
[——-30
—-40
——-50
1 [T i N |
Start 9 kHz 14.1 kH=z/ Stop 150 kHz

Nate: 21 _APR .2016A 19-N5-44
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -0.15 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 875.018750000 MH=z
30 Offget 31 |aB
. [~ |
-
..
—o
——-10
D1 -16 Bm
—-20
3DB
T -30
-—-40
o And, A A AN i M A i WW/\/J KW—‘M’“—W\
[—-60
-70
Start 150 kH=z 99.985 MHz/ Stop 1 GH=z
Nate- 21 APR 201A 19-NA-18R
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

/\% *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -35.95 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 11.205929487 GHz
30 Offget 31 |dB
—20
EE -

—10
—0
—-10

D1 -16 Bm
—-20
—-30

1
PSS NSNS,

d/’“\MdJ*f\~nfv~fwvﬂzv~“ﬂxwhﬁuu~/~f \FJNXM,5/-A/\
A7
—-50
[--60
=70
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Nates: 12 MAY 2016 172311

SGL

LVL

EXT
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.5 1L10M_M

® * RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -59.27 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 9.000000000 kH=z
30 offdget 31 |dB
[ ]
o ol
—10
LVL
el
[—-10
D1 —-16 dJBm
——-20
3DB
[——-30
—-40
——-50

Start 9 kHz 14.1 kHz/ Stop 150 kHz

PDate: 21 APR 2016 10-11:33
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

®

Ref

30 dBm

*Att

*RBW 100 kHz Marker 1 [T1 1]
* VBW 300 kHz -0.18 dBm

20 dB * SWT 2 s 879.825721154 MHz

daB

—20

10

LVL

——-10

D1 -16

Bm

—-20

3DB

T -30

F-40

—-50

[—-60

-70

Start

NDate- 21 APR 201A

150 kHz

10-12-10

99.985 MHz/ Stop 1 GHz
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

/\% «RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -36.00 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 10.377403846 GHz
30 Offget 31 |dB
—20
EREY, -
—10
—0
—-10
D1 -16 Bm
—-20
—-30
d//k\hﬁdﬁj\ﬁﬂf AV_W~waMNFwﬂJ\wwMﬂ\/h/\~ﬂJ\
4o
—-50
[--60
=70
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Nates: 12 MAY 2016 172442

SGL

LVL

EXT
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s" RF Test Report of pPRRU3916

- w . .
HuAawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
26 1L1OM_T
® * RBW 1 kHz Marker 1 [T1 1
* VBW 3 kHz -60.77 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 12.389423077 kHz
30 offdget 31 |dB
. [~ |
B -
R
o LVL
el
[—-10
D1 —-16 dJBm
——-20
3DB
[——-30
—-40
——-50
1 | 1
Start 9 kHz 14.1 kH=z/ Stop 150 kHz

PDAate: 21 APR 2016 10:17-48
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 0.06 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 891.041987179 MHz

30 Offget 31 |dB

.. [~

10
LVL

——-10

D1 -16 Bm

—-20

3DB

T -30

F-40

——s50

[—-60

-70

Start 150 kHz 99.985 MHz/ Stop 1 GHz

NDate- 21 APR 201A 1T9-17R-30
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

/\% *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -36.07 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 11.205929487 GHz
30 Offget 31 |dB
—20
EREY, -
—10
—0
—-10
D1 -16 Bm
—-20
—-30
1
] NN N
///~\~MHMJ\AMJVAJMNAWH~“~¢V~AMMW/WV \FVNX\/
- _ 4 o
—-50
[--60
=70

Start 1 GHz

Nates: 12 MAY 2016 172632

1.175 GHz/ Stop 12.75 GHz

SGL

LVL

EXT
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s" RF Test Report of pPRRU3916

- w . .
HuAawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
27 1U_B
® * RBW 1 kHz Marker 1 [T1 1
* VBW 3 kHz -59.94 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 13.971153846 kHz
30 offdget 31 |dB
. [~ |
B -
B
o LVL
el
[—-10
D1 —-16 dJBm
——-20
3DB
[——-30
—-40
——-50
s
1 ) (I I 1 1 |
Start 9 kHz 14.1 kH=z/ Stop 150 kHz

Nate: 21 _APR .2016A 14-04-30
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 3.49 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 871.814102564 MHz

30 Offget 31 |dB

—20

10

——-10

D1 -16 Bm

~-20

- -30

F-40

L“gGMAWWMJ—&MLJ“ M\w4-me\m~wMM\»vWMAMMMﬂr\~w-~4»wwv~d~wwpm¢mewwM~A~VVMWJ O

[—-60

-70

Start 150 kHz 99.985 MHz/ Stop 1 GHz

NDate- 21 APR 201A 1T4-05-23

LVL

3DB
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

/\% «RBW 1 MHz Marker 1 [T1 ]
«VBW 3 MHz -36.07 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 10.377403846 GHz
30 Offget 31 |dB
—20
EREY, -
—10
—0
—-10
D1 -16 Bm
—-20
—-30
//J\\hwJw/\ﬁn/v~”wvﬁfvﬁMAJ\ﬁﬁwﬁﬁvNJ-NM T AT
i
—-50
[--60
=70
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Nates: 12 MAY 2016 17:37-49

SGL

LVL

EXT
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s" RF Test Report of pPRRU3916

- w . .
HuAawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
28 1UM
® * RBW 1 kHz Marker 1 [T1 1
* VBW 3 kHz -59.53 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 12.841346154 kHz

30 offdget 31 |dB

. [~ |
B -
R

o LVL

el

[—-10

D1 —-16 dJBm
——-20
3DB

[——-30

—-40

——-50

,
-70

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Nate: 21 _APR .2016A 16-40-41
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

®

Ref 30 dBm

*RBW 100 kHz Marker 1 [T1 1]

* VBW 300 kHz 3.45 dBm

*Att 20 dB * SWT 2 s 881.428044872 MHz

30 Offget 31

daB

—20

10

LVL

——-10

D1 -16

Bm

—-20

3DB

- -30

[—-60

-70

Start 150 kHz

NDate- 21 APR 201A 1T6-44-31

99.985 MHz/ Stop

1 GHz
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

/\% «RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -36.02 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 10.377403846 GHz
30 Offget 31 |dB
—20
EREY, -
—10
—0
—-10
D1 -16 Bm
—-20
—-30
//\_/d\wwwwwﬁww’wmwww’wvv PENGEGPN
=40
—-50
[--60
=70
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Nates: 12 MAY 2016 17:39-19

SGL

LVL

EXT
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public
29 1UT
® * RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz -58.72 dBm
Ref 30 dBm * Att 20 dB * SWT 2 s 9.451923077 kHz
30 Offget 31 |dB
[
A -
.
—-10
D1 —16 {dBm
—-20
——-30
——-40
——-50
EWVVIH | i| | |

Start 9 kHz

Nate: 21 _APR .2016A 16-59-07

14.1 kHz/ Stop 150 kHz
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

®

Ref

30 dBm

*RBW 100 kHz Marker 1 [T1 1]

* VBW 300 kHz 4.17 dBm

20 dB * SWT 2 s 892.644310897 MHz

—20

10

LVL

——-10

D1 -16 Bm

—-20

3DB

T -30

F-40

—-50

[—-60

-70

Start

150 kHz

NDate- 21 APR 201A 1T7-01-00

99.985 MHz/ Stop 1 GHz
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

/\% «RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -36.06 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 10.358573718 GHz
30 Offget 31 |dB
—20
EREY, -
—10
—0
—-10
D1 -16 Bm
—-20
—-30
1
ﬂ/}ﬂ\h_Jﬁj\~ﬂfpmﬁmvxfw~w~¢wﬁﬁuyﬁwwlﬁ.WW_A*hﬁﬁA”«J\”J~1\r_f~\m/\
A8
—-50
[--60
=70
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

Nates: 12 MAY 2016 17-40-49

SGL

LVL

EXT
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.10 1Ul1L5M_B

@ *RBW 1 kHz Marker 1 [T1 ]
* VBW 3 kHz —61.28 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 9.225961538 kHz
30 Offget 31 |aB
. [~ |
-
L,
—o
——-10
D1 -16 Bm
—-20
3DB
——-30
[——40
[——-50
‘l” .u”-‘ 'WW Lt [ | !
-70
Start 9 kH=z 14.1 kH=z/ Stop 150 kH=z
Nate: 22 _APR.2016A 113438
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -52.60 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 197.836538462 kHz
30 Offget 31 |aB
. [~ |
-
..
—o
——-10
D1 -16 Bm
—-20
3DB
——-30
[——40
--50
v
L oA Phany)) E'W"\ A " fo
-70
Start 150 kH=z 2.985 MHz/ Stop 30 MHz
Nate-+ 22 APR 201A 11-235-30
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 0.80 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 872.532051282 MHz

30 Offget 31 |aB

. [~ |
B -
..

1
v
—o
——-10
D1 -16 Bm
[—-20
3DB

——-30

[——40

ﬁ\_ago A WVWWWMWWMWww) AN

[—-60

-70

Start 30 MH=z 97 MHz/ Stop 1 GHz
Nate-+ 22 APR 201A 11-235-57
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

®

Ref

30 dBm

*Att

*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -34.74 dBm

20 dB * SWT 500 ms 11.187099359 GHz

daB

—20

10

——-10

D1 -16

Bm

—-20

——-30

—-50

[—-60

-70

Start

Nate- 15 MAY 2016

1 GHz

23-47-25

1.175 GHz/ Stop 12.75 GHz

LVL

EXT

3DB
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2.11 1U1L5M_M

® * RBW 1 kHz Marker 1 [T1 1
* VBW 3 kHz -58.50 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 9.677884615 kHz
30 Offget 31 |dB
.. [~ |
B -
10
LVL
— 0
——-10
D1 -16 Bm
—-20
3DB
—-30
——40
——-50

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Nate- 22 APR 2016 13-00-48
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -52.

Ref 30 dBm *Att 20 dB * SWT 2 s 150.000000

]
54 dBm

000 kH=z

30 Offget 31 |dB

—20

10

——-10

D1 -16 Bm

—-20

——-30

—-4a0

LﬂﬂMmMmm. N . : ) ,

-0 (A VeyRY e R v e A S

VW T

-70

Start 150 kHz 2.985 MHz/ Stop

Nate- 22 APR 2016 120120

30 MHz

LVL

3DB
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 0.50 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 880.304487179 MHz

30 Offget 31 |aB

. [~ |
B -
..

1
v
—o
——-10
D1 -16 Bm
[—-20
3DB

——-30

[——40

Mso I ANAMA APV IS A AN~ WA A MMF\./"W—J‘V) P

[—-60

-70

Start 30 MH=z 97 MHz/ Stop 1 GHz
Nate- 22 APR 201A 1-N02-11
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ * RBW 1 MHz
* VBW 3 MHz

Marker 1 [T1 1]

—34.86 dBm

Ref 30 dBm *Att 20 dB * SWT 500 ms 10.377403846 GHz
30 Offget 325 dB
. [~ |
-
L,
—o
——-10
D1 -16 Bm
——-20 EXT
3DB
——-30
Y
S I g A W N ot et (i M I N e
——-50
[—-60
-70
Start 1 GH=z 1.175 GHz/ Stop 12.75 GHz
Nate- 15 MAY 201A 234817
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g’é RF Test Report of pPRRU3916
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.12 1UILS5M_T

®

NDate:-

*RBW 1 kHz Marker 1 [T1 1]
* VBW 3 kHz -62.23 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 11.259615385 kHz
30 Offget 31 [daB
—20
—10
—o
—-10
D1 -16 {iBm
—-20
—-30
—-40
—-50
N \ 1l !
-70 J“‘ullﬁ u” ul
Start 9 kHz 14.1 kHz/ Stop 150 kHz
22 _APR.2016 12:39:32

LVL

3DB
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g’é RF Test Report of pPRRU3916
HuAwelr FCC ID: QISPRRU39186, IC: 6369A-PRRU3916

Security Level: Public

@ *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -51

]

.83 dBm
Ref 30 dBm *Att 20 dB * SWT 2 s 150.000000000 kH=z
30 Offget 31 |aB
20
B -
10
—o
——-10
D1 -16 Bm
—-20
——-30
[——40
|
'—SO
E’\}gmum ) | ) L
7 AT AR A AT A o 7 e ha N R A o
=70
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate- 22 APR 2016 12-40-18R

LVL

3DB
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

@ *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -0.14 dBm

Ref 30 dBm *Att 20 dB * SWT 2 s 886.522435897 MHz

30 Offget 31 |dB

—20

10
LVL

——-10

D1 -16 Bm

—-20

3DB

——-30

—-4a0

—-50

[—-60

-70

Start 30 MHz 97 MHz/ Stop 1 GH=z

Nate- 22 APR 2016 124171272
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s" RF Test Report of pPRRU3916

Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

®

Ref

30 dBm

*Att

*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -34.91 dBm

20 dB * SWT 500 ms 8.965144231 GHz

daB

—20

10

——-10

D1 -16

Bm

—-20

——-30

—-50

[—-60

-70

Start

Nate- 15 MAY 2016

1 GHz

23-51-18

1.175 GHz/ Stop 12.75 GHz

LVL

EXT

3DB

Report No: SYBH(R)02395106EB-1A1

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 83 of 91



s,é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix E: Radiated (Spurious)
Emissions
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s" RF Test Report of pPRRU3916

- W
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

EUT Conf.

Measured Curve Conformed to the Emission Limit?

Verdict

1L5M_M (Worst case)

Yes

Pass

Note: The setting of analyzer is below

Frequency range RBW Detector
30MHz to 1GHz 1IMHz Average
1GHz to 18GHz 1MHz Average

Note: the signal exceeding the limit line is the wanted signal.

2 Test Plot
2.1

Model

Serial
Operator

AC Power

Temp, Humidity :

30MHz-1GHz

Standard
Remarkl
Remark2
Remark3
Remark4

[dB (mW) ]
0

-10

<RSE 30M-12. 75G>
Limit (FK)
Limit {(AV)
{2016052214>

=20

=30

—40

—30

Lewvel

—60

—50

-100

]
=]

Freguency

1000
[MHz]

Spectrum (H, PE)
Spectrum(V, PK)
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sré RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

2.2 1GHz-18GHz

Model
Serial
Operator
AC Fower :
Temp, Huimidity :
[dB(u V/m ]
100

Standard
Remarkl
Remark2
Remark3
Remark4

: RSE to RE_80. 08dBuV_1G_40G.rli

<RSE to RE_B0. 08dBuV_1G_40
Limit (AV)

a0

80

<20168052213> )
Spectrum (H, AV)

Spectrum {V, AV}

70

60

Lewvel
[
(=]

40

30

20

10

1000.0 2000. 0

3000, 0

Freguency

10000. 0

18000. 0
DMHz]
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix F: Frequency Stability
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sm RF Test Report of pPRRU3916

- W
HUAWEI

FCC ID: QISPRRU3916, IC: 6369A-PRRU3916

Security Level: Public

1 Result Table

11

Frequency Error

(1) Frequency Error vs. Temperature:

EUT Conf. Voltage Temperature Freq. Error Freq. vs. rated | Freq. vs. 20 °C | Verdict
[HZ] [ppm] [ppm]
1L5M_M 100% -30 °C -2.75 -0.00312 -0.00192 Pass
-20 °C -1.18 -0.00134 -0.00014 Pass
-10 °C -1.19 -0.00135 -0.00015 Pass
0°C -1.56 -0.00177 -0.00057 Pass
+10 °C -1.78 -0.00202 -0.00082 Pass
+20 °C -1.06 -0.00120 Pass
+30 °C -1.23 -0.00140 -0.00019 Pass
+40 °C -1.65 -0.00187 -0.00067 Pass
+50 °C -2.15 -0.00244 -0.00124 Pass
(2) Frequency Error vs. Voltage:
EUT Conf. Temperature Voltage Freq. Error Freq. vs. rated | Freqg. vs. 20 °C | Verdict
[Hz] [ppm] [ppm]
1L5M_M +20 °C 85 % -1.89 -0.00214 -0.00094 Pass
100 % -1.06 -0.00120 Pass
115 % -1.68 -0.00191 -0.00070 Pass
1.2 Frequency Range

(Not applicable)
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

2 Test Plot
NOTE: Only the test plots for the measurements of Frequency Range are supplied.

(Not applicable)
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sré RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

Appendix G: Receiver Spurious
Emissions
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g’é RF Test Report of pPRRU3916
Huawel FCC ID: QISPRRU3916, IC: 6369A-PRRU3916 Security Level: Public

1 Result Table

(Not applicable)

2 Test Plot
(Not applicable)
END
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